UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS0/ SISO/ Port 1/ PWL 26/ 8 dBi Antenna Group

Corrected
Conducted | Duty Cy_cle Conducted Limit Margin
Channel Power Correction Result
(dBm) (dB) Power (dBm) (dB)
(dBm)
Bottom 18.2 0.4 18.6 28.0 9.4 Complied
Top 18.4 0.4 18.8 28.0 9.2 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna x> EIRP Limit AL I Result
Power Gain (dBi) (dBm) (dBm) (dB)
(dBm)
Bottom 18.6 8.0 26.6 36.0 9.4 Complied
Top 18.8 8.0 26.8 36.0 9.2 Complied
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Power 1821 dBm

Tx Total 18,21 dBm

Bandwidth 36,40 MHz

Power 18.36 dBm

Tx Total 18,36 dBm

11508763

Date: 20.FEB.2016 150523

11806763

Oate: 20.FEI

B.20M8 151228

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80/ MCS0/ SISO/ Port 1/ PWL 26/ 8 dBi Antenna Group

Corrected
Conducted | Duty Cycle Conducted Limit Margin
Channel Power Correction Result
(dBm) (dB) Power (dBm) (dB)
(dBm)
Single 16.1 0.5 16.6 28.0 114 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Eoncucicd Antenna =l EIRP Limit L gl Result
PO Gain (dBi) (I8 (dBm) Iz
(dBm)
Single 16.6 8.0 24.6 36.0 11.4 Complied
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CF 5.775 GHz 32001 pts Span 155.0 MHz

Result: Pass

Bandwidth 76,00 MHz

Power 16.13 dBm

Tx Total 16,13 dBm

11506763

Oate: 20.FEB.2018 151651
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Single Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2 / PWL 26 / 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 20.1 0.3 20.4 18.0 0.3 18.3
Middle 19.9 0.3 20.2 19.7 0.3 20.0
Top 19.7 0.3 20.0 19.3 0.3 19.6
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted | Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 20.4 18.3 22.5 28.0 55 Complied
Middle 20.2 20.0 23.1 28.0 4.9 Complied
Top 20.0 19.6 22.8 28.0 5.2 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 22.5 8.0 30.5 36.0 5.5 Complied
Middle 23.1 8.0 31.1 36.0 4.9 Complied
Top 22.8 8.0 30.8 36.0 5.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 26 / 8 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

T T T

Spon 18.2 MHz

CF 5.745 GHx 32001 pts
Channel Poveer
Bandwidth 23.70 MHz Power 20.09 dBm Tx Total 20,09 dBm
]" I
11806763

Joiste: 6MAR 219 DR 0357

o
Spectrum "

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

—T T T T I—T

CF 5.785 GHx 2001 pts Span 46.5 MHz
hannel Poveer

Bandwidth 22,90 MHz Power 19.85 dBm

Tx Total 19.85 dBm

)i ]

11808763
|Oate: 6MAR 2018 0901615

Bottom Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Count 300/300

o AtL gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Elhﬂ Viaw
—T T I T

Spon 18.2 MHz

CF 5.825 GHz 32001 pts
Channel Poveer
Bandwidth 23.70 MHz Power 19.70 dBm Tx Total 19,70 dBm
]" | w
11806763

Date: 6MAR 2018 0902005

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 26 / 8 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

o
10 d&
20d
40 B
=50 den
=60 din
CF 5.745 GHx 32001 pts Span 48.2 MHx
Channel Poveer
Bandwidth 23.70 MHz Power 17.98 dBm Tx Total 17.98 dBm
]" |
11806763

Jiste: 60AR 2016 09010031

Bottom Channel

Spectrum ]
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep

Count 300/300

Elﬁ“ Viaw

—T T T T T

CF 5.825 GHx 32001 pls

Spon 16.5 MHz

Channel Poveer
Bandwidth 22,90 MHz Power 19.28 dBm

n " Measuring...

11808763
Dete: 26 SEP 2019 142632

Tx Total 19.28 dBm

[T T

Spectrum “F

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

—T T T T I—T

Spon 16.5 MHz

CF 5.785 GHz 32001 pts
Channel Poveer
Bandwidth 22,90 MHz Power 19.69 dBm Tx Total 19,69 dBm
]" I
11806763

|Dete: 26 SEP 2019 142702

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 26 / 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 17.9 0.5 18.4 17.9 0.5 18.4
Middle 19.4 0.5 19.9 19.6 0.5 20.1
Top 19.3 0.5 19.8 19.2 0.5 19.7
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted | Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 18.4 18.4 21.4 28.0 6.6 Complied
Middle 19.9 20.1 23.0 28.0 5 Complied
Top 19.8 19.7 22.8 28.0 5.2 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 21.4 8.0 29.4 36.0 6.6 Complied
Middle 23.0 8.0 31.0 36.0 5 Complied
Top 22.8 8.0 30.8 36.0 5.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 26/ 8 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

o
10 d&
-20d — P ——
S ™~
40 d
=50 den
=60 din
CF 5.745 GHx 32001 pts Span 45.5 MHx
Channel Poveer

Bandwidth 22,40 MHz Power 17.92 dBm Tx Total 17.92 dBm

]" |

11806763

Oste: EMAR 218 102050

Bottom Channel

Spectrum ] T
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

o Att MdE SWI 321ms  VBW 3MAz Mode Auto Sweep

Count 300,300

1Rm Viaw

—T T T T T

11806763
Oste: EMAR 2N 104543

MH‘_
|
CF 5.825 GHz 32001 pts Span 46.3 MHx
Channel Poveer
Bandwidth 22,80 MHz Power 19.29 dBm Tx Total 19.29 dBm
]’ | Measuring... A

o
Spectrum "

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300,300
1Rm Viaw

—T T T T T—T

CF 5.785 GHx 32001 pts Span 44.5 MH:
Channel Poveer

Bandwidth 21,90 MHz Power 19.44 dBm

Tx Total 19,44 dBm

]" |

11806763
[Dete: BMAR 2019 10:44:13

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 2/ PWL 26/ 8 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

CF 5,745 GHz

32001 pts

Spon 45.5 MHz

Channel Poveer

Bandwidth 22,40 MHz

Power 17.85 dBm

Il

11808763
Oete: EMAR 2MY 103454

Tx Total 17.85 dBm

Bottom Channel

Spectrum ]

Count 300/300

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

1Rm Viaw

T T T T

e
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o
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=50 dén

=60 din

CF 5.825 GHx

32001 pts

Spon 46.9 MHz

Channel Poveer

Bandwidth 22,80 MHz

Power 19.15 dBm

Tx Total 19,15 dBm

Il

11808763
Jete: 26 SEF 2019 103335

Spectrum “F

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

—T T T T T—T

CF 5.785 GHx 32001 pts Span 44.5 MH:
Channel Poveer

Bandwidth 21,90 MHz Power 19.63 dBm

Tx Total 19,63 dBm

]" |

11806763
|Dete: 26 SEP 2019 14:37.05

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2 / PWL 26 / 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 18.0 0.5 18.5 17.8 0.4 18.2
Middle 19.3 0.4 19.7 19.4 0.4 19.8
Top 17.6 0.4 18.0 18.9 0.4 19.3
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted | Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 18.5 18.2 21.4 28.0 6.6 Complied
Middle 19.7 19.8 22.8 28.0 5.2 Complied
Top 18.0 19.3 21.7 28.0 6.3 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 21.4 8.0 29.4 36.0 6.6 Complied
Middle 22.8 8.0 30.8 36.0 5.2 Complied
Top 21.7 8.0 29.7 36.0 6.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 1/ PWL 26 / 8 dBi Antenna Group

pr—
Spectrum |

(=]

o At 30 d8

Count 300/300

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
SWI 321lms  VBW 3IMHz  Mode futo Swiep

61M Viaw

CF 5,745 GHz

32001 pts

Epan 44,3 MHz

Channel Poveer
Bandwidth 21,80 MHz

Power 18.04 dBm

Il

11808763
Oste: 6.MAR 219 100727

Tx Total 18,04 dBm

Bottom Channel

Spectrum ]

o AtL
Count 300,300

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Elﬁ“ Viaw

CF 5.825 GHx

32001 pts

Spon 16.5 MHz

Channel Poveer
Bandwidth 22,90 MHz

Power 17.57 dBm

Il

11808763
Date: 6MAR 2019 083851

Tx Total 17.57 dBm

Top Channel

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

T T T—T

CF 5.785 GHz

Spon 43.9 MHz

32001 pts

Channel Poveer
Bandwidth 21,60 MHz

Power 19.26 dBm Tx Total 19.26 dBm

Il

| Measuring... rrei |

11808763
|Oate: 6MAR 2018 094240

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 2/ PWL 26 / 8 dBi Antenna Group

Spectrum |

(=]

o At MoE SWT

Count 300/300

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

32lms  VBW 3IMHz  Mode Auto Sweep

61M Viaw

CF 5,745 GHz

32001 pts

Epan 44,3 MHz

Channel Poveer
Bandwidth 21,80 MHz

Power 17.80 dBm

Il

| Measuring...

11808763
Jiste: 6 MR 219 DR 563

Tx Total 17.80 dBm

wwaz

Bottom Channel

Spectrum ]

b Att
Count 300,300

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

1Rm Viaw

T T T T

CF 5.825 GHx

32001 pts

Spon 16.5 MHz

Channel Poveer

Bandwidth 22,90 MHz

Power 18.90 dBm

Tx Total 1890 dBm

Il

11806763
Jste: 26 SEF 2019 144644

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Att W8 SWT
Count 300,300

32lms  VBW 3IMHz  Mode Auto Sweep

1Rm Viaw

T T T T T—T

CF 5.785 GHz

Spon 43.9 MHz

32001 pts

Channel Poveer
Bandwidth 21,60 MHz

Power 19.36 dBm Tx Total 19.36 dBm

Il

11808763
|Dete: 26 SEP 2019 144002

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS0 / MIMO / Port 142 / PWL 26 / 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 17.5 0.4 17.9 171 0.4 17.5
Top 17.5 0.4 17.9 18.0 0.4 18.4
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted | Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 17.9 175 20.7 28.0 7.3 Complied
Top 17.9 18.4 21.2 28.0 6.8 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 20.7 8.0 28.7 36.0 7.3 Complied
Top 21.2 8.0 29.2 36.0 6.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS0O / MIMO / Port 1 / PWL 26/ 8 dBi Antenna Group

Spectrum |

(=]

Count 300/300

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
b Att o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

61M Viaw

=3
——

CF 5.755 GHz

2001 pts Span 73.6 MHz

Channel Poveer
Bandwidth 36,20 MHz

Power 17.45 dBm Tx Total 17,45 dBm

Il

| Measuring...

[T |

11806763
Oste: EMAR 29 11:01:41

Bottom Channel

o
Spectrum "

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
Att o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

Count 300,300
1Rm Viaw

g
40 B
=50 den
=60 din
CF 5.795 GHx 32001 pts Span 74.4 MH:
Channel Poveer

Bandwidth 36,60 MHz Power 17.54 dBm Tx Total 17.54 dBm

]" |

11806763

|Dete: 6 MAR 2019 105651

Top Channel

Results: 802.11n / HT40 / MCSO0 / MIMO / Port 2 / PWL 26 / 8 dBi Antenna Group

Spectrum ]

(=]

Count 300/300

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
b Att o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

61M Viaw

CF 5.755 GHz

Spon 73.6 MHz

32001 pts

Channel Poveer
Bandwidth 36,20 MHz

Power 17.08 dBm Tx Total 17.08 dBm

Il

11806763
Oste: EMAR 2MY 111234

Bottom Channel

Spectrum ] “F

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz

o At e SWI 320ms VBW 3MHz Mode Auto Sweep

Count 300,200

1R Yiw

o

10 )J'

o \

—

20

40 B

=50 den

=60 din

CF 5.795 GHx 32001 pts Span 74.4 MH:
Channel Poveer

Bandwidth 36,60 MHz Power 17.98 dBm Tx Total 17.98 dBm
]" I

11806763
Dete: 26 SEF 2019 150416

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40/ MCS0O / MIMO / Port 1+2 / PWL 26 / 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 16.9 0.4 17.3 16.8 0.4 17.2
Top 17.1 0.4 17.5 17.4 0.4 17.8
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted | Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 17.3 17.2 20.3 28.0 7.7 Complied
Top 17.5 17.8 20.7 28.0 7.3 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 20.3 8.0 28.3 36.0 7.7 Complied
Top 20.7 8.0 28.7 36.0 7.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40/ MCS0O/ MIMO / Port 1 / PWL 26/ 8 dBi Antenna Group

pr—
Spectrum |

(=]

Count 300/300

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
b Att o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

61M Viaw

CF 5.755 GHz

Spon 73.4 MHz

32001 pts

Channel Poveer

Bandwidth 36,10 MHz

Power 16.86 dBm Tx Total 1686 dBm

Il

11806763
Oste: EMAR 2MS 112048

Bottom Channel

o
Spectrum "

Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz

Att e SWT  321ms VBW IMH:  Mode Aulo Swiep
Count 300/300
1Rm Viaw

CF 5.795 GHx 32001 pts Span 74.0 MH:
Channel Poveer

Bandwidth 36,40 MHz Power 17.09 dBm

Tx Total 17.09 dBm

]" |

11806763
[Dete: BMAR 2019 112334

Top Channel

Results: 802.11ac / HT40 / MCS0O / MIMO / Port 2 / PWL 26 / 8 dBi Antenna Group

(=]

Spectrum ]
Ref Laval 32.00 d&m
b At 20 68

Count 300/300

Offsat 1200 08 RBW 1 MHz
BWT  32.1ms VBW 3MHZ  Mode fulo Swiep

61M Viaw

CF 5.755 GHz

Spon 73.4 MHz

32001 pts

Channel Poveer

Bandwidth 36,10 MHz

Power 16.84 dBm Tx Total 1684 dBm

Il

11806763
Oete: EMAR 2MS 1117.05

Spectrum ] “F

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
o AtL o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

Bottom Channel

Count 300,300
1Rm Viaw

Epan 74.0 MHz

CF 5.795 GHx 32001 pts
Channel Poveer

Bandwidth 36,40 MHz Power 17.42 dBm

]" |

Tx Total 17,42 dBm

11808763
|Dete: 26 SEP 2019 145037

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT

VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80/ MCS0O / MIMO / Port 1+2 / PWL 26 / 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Single 14.5 0.5 15.0 13.9 0.5 14.4
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted | Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Single 15.0 14.4 17.7 28.0 10.3 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dg) Result
Power Gain (dBi) (dBm)
(dBm)
Single 17.7 8.0 25.7 36.0 10.3 Complied
~ Offsat 1."“..':3 - RBW : N — \.:u.af Lle\:elI 3 T::. Offsat 1."“..':3 - RBW : - =
20 dey 20 dey
-Oirja. y -Oir: V
A M
<50 di <50 di
CF 5,775 GHz 37001 pts " Spen 155.0 MHz | CF 5,775 GHz o 37001 pts Span 155.0 MHz
I Ba‘l\dwiéth 76,00 MHz Power 14.45 dBm Tx Total 14,45 dBm I Ba;ndwii;th 76,00 MHz Power 13.87 dBm Tw Total 1387 dBm
lllllli [ ] | CECRERE ]

Result: Pass

Single Channel Port 1

Single Channel Port 2

Q@
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT

VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2+3 / PWL 26 / 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)

Bottom +1 19.2 0.3 19.5 18.9 0.3 19.2
Middle 18.9 0.3 19.2 18.8 0.3 19.1
Top -1 18.7 0.3 19.0 18.7 0.3 19.0

Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom +1 19.5 0.3 19.8
Middle 19.4 0.3 19.7
Top -1 19.2 0.3 19.5
Corrected Corrected | Corrected Port 1+2+3
Conducted | Conducted | Conducted | Combined Conducted Margin
Channel Power Power Power Conducted | Power Limit (dl_g) Result
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)

Bottom +1 195 19.2 19.8 24.3 28.0 3.7 Complied
Middle 19.2 19.1 19.7 24.1 28.0 3.9 Complied
Top -1 19.0 19.0 195 23.9 28.0 4.1 Complied

De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom +1 24.3 8.0 32.3 36.0 3.7 Complied
Middle 24.1 8.0 32.1 36.0 3.9 Complied
Top -1 23.9 8.0 31.9 36.0 4.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 26 / 8 dBi Antenna Group

Spectrum I

(=]

Ref Level 32.00 dém  Offset 12.00 d8 & RBW 1 MHz
s At 30de SWT  32.1ms
Count 300,300

VBW 3 MHz  Mode duto Sweep

El.Rm iew

—T T I T T

CF 5.765 GHz a2001 pts

Span 42.7 MHz

Channel Power

Bandwidth 21,00 MHz Power 19,17 dBm

Tx Total 19,17 dBm

11905763
Date: 22 JUN 2019 134637

il Measuring...

o
Spectrum "

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

—T T T T I—T

CF 5.785 GHx Span 46.5 MHx
Channel Poveer

Bandwidth 22,90 MHz Power 18.90 dBm

32001 pts

Tx Total 1890 dBm

]" |

11808763
|Dete: 22 JUN2019 133830

Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

1Rm Viaw

Count 300/300

=50 dén

=60 din

CF 5.805 GHx 32001 pls

Spon 46.1 MHz

Channel Poveer
Bandwidth 22,70 MHz Power 18.69 dBm

]" |

11808763
Joete: 22 JUNL2MY 133445

Tx Total 1869 dBm

Top -1 Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 26 / 8 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw
—T T T T T—T

CF 5.765 GHx 32001 pls

Spon 42.7 MHz

Channel Poveer
Bandwidth 21.00 MHz Power 18.94 dBm

Tx Total 1894 dBm

]" |

11808763
Joiete: 26 SEF 2019 16:16.04

Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

CF 5.805 GHx 32001 pls

Spon 46.1 MHz

Channel Poveer
Bandwidth 22,70 MHz Power 18.70 dBm
n " Measuring...

11806763
Oete: 26.SEP 2019 16:11:26

Tx Total 18,70 dBm

RN |

Spectrum
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
Att FdE SWT F21ms  VBW 3MAz Mode duto Sweep
Count 300,200
1Rm View
—T I T i

CF 5.785 GHx 32001 pts Span 46.5 MHx
Channel Poveer
Bandwidth 22,90 MHz Power 18.82 dBm Tx Total 1882 dBm
]’ | Measuring... wiroe ]
11806763
Date: 26 SEP 2019 16:13.50

Top -1 Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
TEST REPORT VERSION 1.0 ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 3/ PWL 26 /8 dBi Antenna Group

Spectrum I Spectrum [?

Ref Leval 32,00 dém  Offset 12.00 d8 & RBW 1 MHz Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
o Att I0de SWT  32.1ms  VBW 3MHz  Mode Auto Sweep Att g8 SWT  321ms  VBW 3MHZ  Mode Auto Swiep
Count 300,300 Count 300/300

Ellm View 1Rm Viaw
7 —T T T T v —

—T T T I

20 der

10 dBi

CF 5.765 GHz 32001 pls Hpan 42.7 MHz CF 5.785 GHz 32001 pts Span 46.5 MHx
Channel Paveer Channel Poveer
Bandwidth 21.00 MHz Power 19.52 dBm Tx Total 19,52 dBm Bandwidth 22,90 MHz Power 19.35 dBm Tx Total 19.35 dBm

T Mearorer G B [ 1 ]

11906763 11808763
Date: 22 JUN 2019 13.46:57 |Dete: 22 JUN.201D 1340048

Bottom +1 Channel Middle Channel
Spectrum ] [?

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

o ALt gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300

1Rm Viaw

—T T T T I—T

CF 5.805 GHx 32001 pts Span 46.1 MHx
Channel Poveer
Bandwidth 22,70 MHz Power 19.18 dBm Tx Total 19,18 dBm
) ] ()
11806763

Joete: 22 JUNL2MY 133254

Top -1 Channel

@ Page 126 of 782 FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2+3 / PWL 23/ 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 16.7 0.3 17.0 16.2 0.3 16.5
Top 16.1 0.3 16.4 15.5 0.3 15.8
Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 16.8 0.3 17.1
Top 16.3 0.3 16.6
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted Limit (d é’) Result
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 17.0 16.5 17.1 21.6 28.0 6.4 Complied
Top 16.4 15.8 16.6 21.1 28.0 6.9 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 21.6 8.0 29.6 36.0 6.4 Complied
Top 21.1 8.0 29.1 36.0 6.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 23 /8 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
b Att MoE  SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,300

61M Viaw

Jste: 15, AFR 2018 081707

CF 5.745 GHx 32001 pts Span 48.2 MHx
Channel Poveer
Bandwidth 23.70 MHz Power 16.72 dBm Tx Total 16,72 dBm
]" |
11806763

Bottom Channel

Spectrum [?

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

CF 5.825 GHx Span 48.2 MHx
Channel Poveer

Bandwidth 23.70 MHz Power 16.07 dBm

32001 pts

Tx Total 16,07 dBm

n " Measuring... i |

11808763
|Dete: 15 AFR 2019 0836115

Top Channel

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 23 /8 dBi Antenna Group

p—
Spectrum |

(=]

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
b Att MoE  SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,300

61M Viaw

32001 pts

CF 5,745 GHz

Spon 18.2 MHz

Channel Poveer
Bandwidth 23.70 MHz Power 16.18 dBm

]" |

11808763
Jste: 15, AFR 2018 082147

Tx Total 16,18 dBm

Bottom Channel

Spectrum
Ref Level 22.00 c2m  Offset 12.00 d8 & REW 1 M-z
Att 0ca SWT  3lms  VBW IMHz  Mode Aulo Swaip
Count 300,300
1Fm View

=50 dén

=60 din

CF 5.825 GHz Bpan 48.2 MHz
Channel Pover
Bandwidth 23.70 MHz Power 15.54 dBm T Total 15.54 dBm

i " Heasuring...

32001 pts

11808763
|Cate: 26 SEP 2019 161650

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 3/ PWL 23 /8 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Level 32.00 dém  Offset 12.00 68 & RBW 1 MHz
b Att MoE  SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,300

8 1Rm View

©CF 5.745 GHx 2001 pts

Spon 18.2 MHz

Channel Poveer
Bandwidth 23.70 MHz Power 16.82 dBm

]" T

11808763
Jste: 15, AFR 2019 082346

Tx Total 1682 dBm

y o
Spectrum "

Ref Level 32.00 dém  Offset 12.00 68 & RBW 1 MHz
Att MoE  SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,300

1Rm Viaw

CF 5.825 GHx 32001 pls

Spon 18.2 MHz

Channel Poveer

Bandwidth 23.70 MHz Power 16.33 dBm Tx Total 16.33 dBm

]" T

Bottom Channel

11808763

|Dete: 15 AFR 2019 084404

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3 / PWL 26/ 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 19.1 0.5 19.6 18.2 0.5 18.7
Middle 18.7 0.5 19.2 18.5 0.5 19.0
Top -1 18.6 0.5 19.1 18.3 0.5 18.8
Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom +1 19.5 0.5 20.0
Middle 19.3 0.5 19.8
Top -1 19.1 0.5 19.6
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted Limit (d g) Result
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Boffm 19.6 18.7 20.0 24.2 28.0 38 | Complied
Middle 19.2 19.0 19.8 24.1 28.0 3.9 Complied
Top -1 19.1 18.8 19.6 24.0 28.0 4 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom +1 24.2 8.0 32.2 36.0 3.8 Complied
Middle 24.1 8.0 34.1 36.0 3.9 Complied
Top -1 24.0 8.0 32.0 36.0 4.0 Complied

Result: Pass

Q@

Page 130 of 782

FCC 15.407 WLAN - Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCS0O / MIMO / Port 1 / PWL 26/ 8 dBi Antenna Group

p—
Spectrum | T Spectrum T
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o At MdE SWT 32Ims  VBW IMHz  Mode Auto Sweep Att MdE SWT 32Ims  VBW IMHz  Mode Auto Sweep
Count 300,200 Count 300,200
flm Viaw 1R Yiw
T I I T i i | i i ] i
o
10 d&
P 20 et
=30
4 dl
=50 den
=60 din
CF 5.765 GHx 32001 pts Span 40.9 MHx CF 5.785 GHz 32001 pts Span 44.5 MH:
Channel Poveer Channel Poveer
Bandwidth 20,10 MHz Power 19.09 dBm Tx Total 19.09 dBm Bandwidth 21,90 MHz Power 18.73 dBm Tx Total 18,73 dBm
I ] I ]
11806763 11806763
Oate: 22 JUML 2019 130924 Date: 22 JUN 201D 132019
Bottom +1 Channel Middle Channel
p—
Spectrum I ‘g’
RefLevel 32.00 dém Offset 12.00 d8 & RBW 1 MHz
s Att 30dE SWT  32.1ms  VBW 3 MHZ  Mode Auto Sweep
Count 300/300
1Rm View
T T T I  —
NN
10 dem
ad
-10d
j.;dﬂ- —_
30
.40 4B
<50 di
60 0B
CF 5.805 GHz 32001 pis Span 44.7 MHz

Channel Power

Bandwidth 22,00 MHz Power 18.55 dBm

Tx Total 18.55 dBm

)

11505763
Date: 22 JUM 2018 13:24:32

| Measuring...

Top -1 Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 2/ PWL 26/ 8 dBi Antenna Group

p—
Spectrum | - Spectrum ka
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300,200 Count 300/300
flm Viaw 1R Yiw
0 o8 0 o8
10 d& 10 d&
20 e 204 ————
=30 =30
-40 d -40 d
=50 den =50 den
=60 din =60 din
CF 5.765 GHx 32001 pts Span 40.9 MHx CF 5.785 GHz 32001 pts Span 44.5 MH:
Channel Poveer Channel Poveer
Bandwidth 20,10 MHz Power 18.24 dBm Tx Total 18.24 dBm Bandwidth 21,90 MHz Power 18.50 dBm Tx Total 18.50 dBm
)i | Measuring... O | L )i J
11806763 11806763
Date: 26.5EP N19 15:56:33 Date: 26 SEF 2019 16:08.09

Bottom +1 Channel

Spectrum ]

Ref Level 22.00 c2m  Offset 12.00 d8 & REW 1 M-z
o ALt 08 SWT  321ms  VBW 3MHZ  Mode Auto Sweep
Count 300/300

1Rm View

CF 5.805 GHr F2001 pts Span 44.7 MHz

Channel Pover
Bandwidth 22.00 MHz Power 18.34 dBm T Total 18.34 dBm
i " Heasuring...

11805763
Cate: 26.SEP 2019 16:06:53

Top -1 Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n /20 MHz / MCSO / MIMO / Port 3/ PWL 26/ 8 dBi Antenna Group

Spectrum | [? Spectrum [?

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o At MdE SWT 32Ims  VBW IMHz  Mode Auto Sweep Att MdE SWT 32Ims  VBW IMHz  Mode Auto Sweep
Count 300,200 Count 300,200
61M Viaw 1R Yiw
T I I T T I I T
o
10 d&
T ——— i
=30
4 dl
=50 den
=60 din
CF 5.765 GHx 32001 pts Span 40.9 MHx CF 5.785 GHz 32001 pts Span 44.5 MH:
Channel Poveer Channel Poveer
Bandwidth 20,10 MHz Power 19.50 dBm Tx Total 19.50 dBm Bandwidth 21,90 MHz Power 19.27 dBm Tx Total 19.27 dBm
T ; e —T e T |
11806763 11806763
Oate: 22 JUML2019 13.10:59 Date: 22 JUNL 20D 131809
Bottom +1 Channel Middle Channel

o
Spectrum ] "

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

o ALt gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300

61M Yiaw

—T T T T T—T

CF 5.805 GHx
Channel Poveer

Bandwidth 22,00 MHz Power 19.11 dBm Tx Total 19,11 dBm

I ] (™

2001 pts. Span §4.7 MHz

11808763
Joete: 22 JUN2MY 132613

Top -1 Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3 / PWL 23/ 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 15.7 0.5 16.2 15.8 0.5 16.3
Top 15.6 0.5 16.1 15.4 0.5 15.9
Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 16.6 0.5 17.1
Top 16.2 0.5 16.7
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted Limit (d é’) Result
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 16.2 16.3 17.1 21.3 28.0 6.7 Complied
Top 16.1 15.9 16.7 21.0 28.0 7 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 21.3 8.0 29.3 36.0 6.7 Complied
Top 21.0 8.0 29.0 36.0 7.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCS0O / MIMO / Port 1 / PWL 23/ 8 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Laval 32.00 d&m
b At 20 68
Count 300,300

Offsat 12.00 03 & RBW 1 MHz
SWI 321lms  VBW 3IMHz  Mode futo Swiep

61M Viaw

CF 5,745 GHz

Spon 45.5 MHz

32001 pts

Channel Poveer

Bandwidth 22,40 MHz

Power 15.73 dBm Tx Total 15,73 dBm

Il

11806763
[Dete: 15.APR 2018 11:11

5T

Bottom Channel

o
Spectrum "

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

o
10 d&

20d

20 / \

2 --“"—h-._
=50 den

=60 din

CF 5.825 GHz 32001 pts Span 46.3 MHx
Channel Poveer

Bandwidth 22,80 MHz Power 15.58 dBm Tx Total 15.58 dBm
]" |

11806763

|Dete: 15 AFR 2019 11:30:5%

Top Channel

Results: 802.11n / 20 MHz / MCSO / MIMO / Port 2/ PWL 23/ 8 dBi Antenna Group

Spectrum ]

(=]

Ref Laval 22.00 di
b Att ;0
Count 300,300

B Offset 12.00 c8 & RBW 1 MHz
g8 SWT  321ms  VBW 3IMHz  Mode Auto Swiep

61M Viaw

CF 5,745 GHz

2001 pts Span 45.5 MHz

Channel Poveer
Bandwidth

22,40 MHz Power 15.81 dBm Tx Total 1581 dBm

Il

11808763
Joste: 15, 4P 2019 11

BB

Bottom Channel

Spectrum ]
Ref Level 22.00 c2m  Offset 12.00 d8 & REW 1 M-z

o Att c8 SWT  321ms  VBW IMAz Mode Auto Sweep
Count 300,300
1Fm View

CF 5.825 GHz 32001 pts Bpan 46.3 MHz
Channel Pover
Bandwidth 22.80 MHz Power 15.38 dBm T Total 15.38 dBm

i " Heasuring...

11808763
|Cate: 26 SEP 2019 152604

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 3/ PWL 23/ 8 dBi Antenna Group

Mode Auto Sweep

Spon 46.9 MHz

Tx Total 16.22 dBm

p—
Spectrum | T Spectrum
Ref Level 32.00 dém  Offset 12.00 68 & RBW 1 MHz Ref Level 32.00 dém  Offset 12.00 68 & RBW 1 MHz
o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep Att e SWI 32lms  VBW 3 Mz
Count 300/300 Count 300/300
[8 1R Viw 1R Yiw
o
-10d
20d
=30
-
=50 dy
-0 o
CF 5.745 GHz A7001 pts Span 45.5 MH: CF 5.825 GHx 32001 pts
Channel Poveer Channel Poveer
Bandwidth 22,40 MHz Power 16.62 dBm Tx Total 16,62 dBm Bandwidth 22,80 MHz Power 16.22 dBm
)i | Measuring... [ | )i
11806763 11806763
Oate: 15.APR 019 11:04:36 Date: 15 APR 2019 112437

Bottom Channel

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3 / PWL 26 / 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 18.6 0.4 19.0 18.6 0.4 19.0
Middle 18.3 0.4 18.7 18.5 0.4 18.9
Top -1 17.7 0.4 18.1 17.9 0.4 18.3
Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom +1 18.0 0.4 18.4
Middle 17.8 0.4 18.2
Top -1 17.4 0.4 17.8
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted Limit (d g) Result
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Boffm 19.0 19.0 18.4 23.6 28.0 44 | complied
Middle 18.7 18.9 18.2 23.4 28.0 4.6 Complied
Top -1 18.1 18.3 17.8 22.8 28.0 5.2 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom +1 23.6 8.0 31.6 36.0 4.4 Complied
Middle 23.4 8.0 31.4 36.0 4.6 Complied
Top -1 22.8 8.0 30.8 36.0 5.2 Complied

Result: Pass

Q@
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 1 / PWL 26 / 8 dBi Antenna Group

pr—
Spectrum |

(=]

o At MoE SWT

Count 300/300

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

32lms  VBW 3IMHz  Mode Auto Sweep

61M Viaw
T

CF 5.765 GHx 32001 pts Span 41.1 MHx
Channel Poveer
Bandwidth 20,20 MHz Power 18.59 dBm Tx Total 18.59 dBm
]" |
11806763

Joste: 22 JUN MY 130633

Bottom +1 Channel

Spectrum ] T
Ref Lavel 32.00 dém  Offset 12.00 c3 & RBW 1 Mz

o At e SWT 321ms  VBW 3MHZ Mode Auto Sweep

Count 300,300
1R Yiaw

Spectrum
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300,300
1R Yiw
T

CF 5.785 GHx 32001 pts Span 43.9 MHx
Channel Poveer
Bandwidth 21,60 MHz Power 18.28 dBm Tx Total 18.28 dBm
]’ | Measuring... el |
11806763

|Oate: 22 JUN 2019 124852

Epan 44,3 MHz

Joete: 22 JUN2MY 124630

CF 5.805 GHx 32001 pts
Channel Poveer
Bandwidth 21,80 MHz Power 17.65 dBm Tx Total 17,65 dBm
) ] T
11806763

Top -1 Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 2/ PWL 26 / 8 dBi Antenna Group

pr—
Spectrum |

[@ Spectrum

b At W8 SWT
Count 300,300

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

32lms  VBW 3IMHz  Mode Auto Sweep

Count 300/300

Ref Level 5200 d8m  Offset 12,00 d3 & REW 1 MAz
Att 008 SWT 321ms  VBW 3MHI Mode Aulo Sweep

61M Viaw
T

F2001 pts Span 43.9 MHz

Power 18.45 dBm T Total 18.45 dBm

| Heasuring...

4 dl

=50 den

=60 din

CF 5,765 GHz 32001 pls Span 41.1 MHz CF 5,785 GHz

Channel Poveer Channel Pover

Bandwidth 20,20 MHz Power 18.55 dBm Tx Total 18.55 dBm Bandwidth 21.60 MHz
I ] )il

11806763 11806763

Jste: 26 SEF 2019 155255

|Cate: 26 SEP 2019 155004

Bottom +1 Channel

Spectrum ] “5"
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep

Count 300,300
1R Yiw

Epan 44,3 MHz

Oete: 26, SEP 2019 154726

CF 5.805 GHx 32001 pts
Channel Poveer
Bandwidth 21,80 MHz Power 17.88 dBm Tx Total 17.88 dBm
n " Measuring... i |
11806763

Top -1 Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 3/ PWL 26/ 8 dBi Antenna Group

pr——
'| o
Spectrum "

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

Spon 41,1 MHz

CF 5.765 GHz 32001 pts
Channel Poveer
Bandwidth 20,20 MHz Power 18.02 dBm Tx Total 18,02 dBm
]" I
11806763

Joete: 22 JUN2M 130438

Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

CF 5.805 GHx 32001 pls

Epan 44,3 MHz

Channel Poveer
Bandwidth 21,80 MHz Power 17.44 dBm
n " Measuring...

Tx Total 17,44 dBm

11808763
Joete: 22 JUNL2MY 124340

[ |

Top -1 Channel

o
Spectrum "

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

Spon 43.9 MHz

CF 5.785 GHx 32001 pts
Channel Poveer

Bandwidth 21,60 MHz Power 17.76 dBm

Tx Total 17,76 dBm

]" |

11806763
|Dete: 22 JUN 20D 125143

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3 / PWL 23 /8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 15.0 0.4 15.4 14.4 0.4 14.8
Top 15.2 0.4 15.6 15.6 0.4 16.0
Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 16.7 0.4 17.1
Top 16.3 0.4 16.7
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted Limit (d é’) Result
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 154 14.8 17.1 20.7 28.0 7.3 Complied
Top 15.6 16.0 16.7 20.9 28.0 7.1 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 20.7 8.0 28.7 36.0 7.3 Complied
Top 20.9 8.0 28.9 36.0 7.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 1/ PWL 23/ 8 dBi Antenna Group

Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

©CF 5.745 GHx 2001 pts

T

Hpan 4.3 MHz

Channel Poveer
Bandwidth 21,80 MHz Power 15.01 dBm
n " Measuring...

11808763
Jste: 15, AFR 2018 082207

Tx Total 15.01 dBm

[N |

Bottom Channel

o
Spectrum "

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300,300
1Rm Viaw

—

Spon 16.5 MHz

32001 pts

CF 5.825 GHz
Channel Poveer
Bandwidth 22,90 MHz Power 15.21 dBm

Tx Total 15.21 dBm

]" T

11808763
|Dete: 15 AFR 2019 085653

Top Channel

Results: 802.11ac /20 MHz / MCSO / MIMO / Port 2 / PWL 23 /8 dBi Antenna Group

Spectrum

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

32001 pts

CF 5,745 GHz

-

Hpan 4.3 MHz

Channel Poveer
Bandwidth 21,80 MHz Power 14.40 dBm

n " Measuring...

11808763
Jste: 15, AFR 2018 081847

Tx Total 14,40 dBm
[ |

Bottom Channel

Spectrum ]

Ref Level 5200 d8m  Offset 12,00 d3 & REW 1 MAz
b At 008 SWT 321ms  VBW 3MHI Mode Aulo Sweep

Count 300,300
1Rm View

=60 dB

CF 5.825 GHz 32001 pts Bpan 46.5 MHz
Channel Pover
Bandwidth 22,90 MHz Power 15.62 dBm T Total 15.62 dBm

i Heasuring... e

11808763
|Cate: 26.SEP 2019 15313

Top Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 3/ PWL 23/ 8 dBi Antenna Group

Spectrum | [? Spectrum [?
Ref Level 32.00 dém  Offset 12.00 68 & RBW 1 MHz Ref Level 32.00 dém  Offset 12.00 68 & RBW 1 MHz

o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep

Count 300,200 Count 300/300

[8 1R Viw 1R Yiw

0 o8 0 o8

10 di -10d

-2 d w‘. -2 d

0 d 0 d

=50 dy =50 dy

60 d 60 d

CF 5.745 GHx 32001 pts Span 44.3 MH: CF 5.825 GHx 32001 pts Span 46.5 MHx
Channel Poveer Channel Poveer

Bandwidth 21,80 MHz Power 16.65 dBm Tx Total 1665 dBm Bandwidth 22,90 MHz Power 16.26 dBm Tx Total 16.26 dBm
) ] (™ ) ]
11806763 11806763
Date: 15.AFR 2019 06:16:14 Dete: 15 APR 2019 DE4G24
Bottom Channel Top Channel

@ Page 143 of 782 FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO0 / MIMO / Port 1+2+3 / PWL 23/ 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 15.8 0.4 16.2 15.7 0.4 16.1
Top 15.6 0.4 16.0 15.6 0.4 16.0
Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 16.3 0.4 16.7
Top 16.0 0.4 16.4
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted Limit (d é’) Result
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 16.2 16.1 16.7 21.1 28.0 6.9 Complied
Top 16.0 16.0 16.4 20.9 28.0 7.1 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto .
Channel Conducted Antenna (Egenlj) EIRP Limit M(ng;n Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 21.1 8.0 29.1 36.0 6.9 Complied
Top 20.9 8.0 28.9 36.0 7.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS0O / MIMO / Port 1 / PWL 23/ 8 dBi Antenna Group

pr—
Spectrum |

(=]

Count 300/300

Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz
b At g8 SWT 321ms

VBW 3 MMz Mode Aulo Sweep

61M Viaw

CF 5.755 GHz

32001 pts Span 74.2 MHz

Channel Poveer
Bandwidth 36,50 MHz

Power 15.78 dBm Tx Total 15,78 dBm

Il

11806763
Oete: 15.APR 2019 11:44:05

Bottom Channel

Spectrum

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
Att o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

Count 300/300

1Rm Viaw

CF 5.795 GHz

Span 74.2 MHz

32001 pts

Channel Poveer
Bandwidth 36,50 MHz

Power 15.55 dBm Tx Total 15.55 dBm

Il

| Measuring...

[ |

11808763
JOete: 15 AFR 2019 11:33:51

Top Channel

Results: 802.11n / HT40 / MCSO0 / MIMO / Port 2 / PWL 23/ 8 dBi Antenna Group

Spectrum ]

(=]

Count 300/300

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
b Att o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

61M Viaw

CF 5.755 GHz

Span 74.2 MHz

32001 pts

Channel Poveer
Bandwidth 36,50 MHz

Power 15.69 dBm Tx Total 15,69 dBm

Il

11808763
Jste: 15, AFF 2018 114201

Bottom Channel

Spectrum ]
Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz
o Att FdE SWT 321ms VBW 3MAz Mode sulo Sweep
Count 300,300
1Rm View
0

CF 5.795 GHz

32001 pts Span 74.2 MHz

Channel Poveer
Bandwidth 36,50 MHz

Power 15.60 dBm Tx Total 1560 dBm

Il

11808763
JDete: 15 AFR 2019 11:35:39

Top Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
TEST REPORT VERSION 1.0 ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCSO0 / MIMO / Port 3/ PWL 23/ 8 dBi Antenna Group

Spectrum | [? Spectrum [?
RefLevel 32.00 dém  Offset 12.00 68 RBW 1 MHz RefLevel 32.00 dém  Offset 12.00 68 RBW 1 MHz

o At e SWI 320ms VBW 3MHz Mode Auto Sweep Att e SWI 320ms VBW 3MHz Mode Auto Sweep

Count 300,200 Count 300/300

[8 1R Viw 1R Yiw

0 o8 0 o8

-10d -10d

N y 1 N 1\

-5 —— o -0 d -

40 B 0 d

=50 dy =50 dy

60 d 60 d

CF 5.755 GHx 32001 pts Span 74.2 MH: CF 5.795 GHz 32001 pts Span 74.2 MH:
Channel Poveer Channel Poveer

Bandwidth 36,50 MHz Power 16.29 dBm Tx Total 16.29 dBm Bandwidth 36,50 MHz Power 15.99 dBm Tx Total 15.99 dBm
) ] Wi v ) ]
11806763 11806763
Jete: 15.4PR 2019 11:40:19 Joste: 15.05R 2019 113804
Bottom Channel Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS0O / MIMO / Port 1+2+3 / PWL 23/ 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 13.8 0.4 14.2 13.9 0.4 14.3
Top 13.6 0.4 14.0 14.4 0.4 14.8
Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 14.6 0.4 15.0
Top 14.3 0.4 14.7
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted Limit (d é’) Result
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 14.2 14.3 15.0 19.3 28.0 8.7 Complied
Top 14.0 14.8 14.7 19.3 28.0 8.7 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto .
Channel Conducted Antenna (Egenlj) EIRP Limit M(ng;n Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 19.3 8.0 27.3 36.0 8.7 Complied
Top 19.3 8.0 27.3 36.0 8.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40/ MCS0O/ MIMO / Port 1 / PWL 23/ 8 dBi Antenna Group

pr—
Spectrum |

(=]

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz

Jste: 15 AFR 2019 082535

o At e SWI 320ms VBW 3MHz Mode Auto Sweep
Count 300,200
flm Viaw
o
10 d&
20d
0 uam—?i
40 d
=50 den
=60 din
CF 5.755 GHx 32001 pts Span 74.0 MH:
Channel Poveer
Bandwidth 36,40 MHz Power 13.82 dBm Tx Total 13.82 dBm
]" I
11806763

Results: 802.11ac / HT40 / MCSO / MIMO / Port 2 / PWL 23/ 8 dBi Antenna Group

Bottom Channel

Spectrum

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
Att o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

Count 300/300

1Rm Viaw

©F 5.795 GHx 32001 pls

Epan 74.0 MHz

Channel Poveer
Bandwidth 36,40 MHz Power 13.59 dBm

Tx Total 13.59 dBm

]" |

11808763
|Oate: 15 AFR 2019 094819

Top Channel

Spectrum ]

(=]

Count 300/300

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
b Att o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

61M Viaw

CF 5.755 GHz

Epan 74.0 MHz

32001 pts

Channel Poveer
Bandwidth 36,40 MHz

Power 12.91 dBm Tx Total 13,91 dBm

Il

| Measuring... i |

11808763
Jste: 15, AFR 2018 062729

Bottom Channel

Spectrum ]

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
o AtL o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

Count 300/300

1Rm Viaw

32001 pts

CF 5.795 GHz

Epan 74.0 MHz

Channel Poveer
Bandwidth 36,40 MHz Power 14,43 dBm

Tx Total 14,43 dBm

]" |

11806763
|Dete: 26 SEP 2019 15:35:53

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS0O / MIMO / Port 3/ PWL 23/ 8 dBi Antenna Group

pr—
Spectrum |

(=]

RefLevel 32.00 dém  Offset 12.00 68 RBW 1 MHz
b Att MoE  SWT 31ms VBW IMHz  Mode Aulo Swiep
Count 300,300

8 1Rm View

CF 5.755 GHz

32001 pts

Hpan 74.0 MHz

Channel Poveer
Bandwidth 36,40 MHz Power 14.55 dBm

]" T

11808763
Jste: 15, AFF 2018 083440

Tx Total 14.55 dBm

Spectrum

Ref Lavel 52.00 dém  Offset 12008 REBW 1 MHz
Att o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

Count 300,300

1Rm Viaw

CF 5.795 GHz

Hpan 74.0 MHz

32001 pts

Channel Poveer
Bandwidth 36,40 MHz

Power 14.25 dBm Tx Total 14.25 dBm

Il

11808763

|Dete: 15.APR 2019 064139

Bottom Channel

Top Channel

Page 149 of 782

FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS0O / MIMO / Port 1+2+3 / PWL 23/ 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Single 13.0 0.5 13.5 11.5 0.5 12.0
Port 3
Corrected
Channel Conducted | Duty Cyple Conducted
Power Correction Power
(dBm) (dB) (dBm)
Single 13.5 0.5 14.0
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted Limit (d é’) Result
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Single 135 12.0 14.0 18.0 28.0 10 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Single 18.0 8.0 26.0 36.0 10.0 Complied

Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS0O / MIMO / Port 1+2+3 / PWL 23/ 8 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

©F 5.775 GHx 2001 pts

Span 155.0 MHz

Channel Poveer
Bandwidth 76.00 MHz Power 12.02 dBm

]" T

11808763
Jste: 15 AFR 2019 065235

Tx Total 13,02 dBm

Spectrum “F

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

Span 155.0 MHz

CF 5.775 GHx 32001 pts
Channel Poveer
Bandwidth 76.00 MHz Power 11.49 dBm

Tx Total 11,49 dBm

I ] (™

11808763
|Dete: 26 SEP 2019 153823

Single Channel Port 1

pr—
Spectrum |

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

Jste: 15, AFF 2019 065606

o
10 d&
20d
-0
MJ v P P
40 B
=50 dy
T
CF 5.775 GHx 32001 pts Span 155.0 MHz
Channel Poveer

Bandwidth 76.00 MHz Power 12.49 dBm Tx Total 13,49 dBm

il Y

11806763

Single Channel Port 3

Single Channel Port 2
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ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2+3+4 / PWL 24 / 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 15.6 0.3 15.9 15.4 0.3 15.7
Middle 15.3 0.3 15.6 15.4 0.3 15.7
Top -1 15.7 0.3 16.0 15.7 0.3 16.0
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 15.3 0.3 15.6 14.4 0.3 14.7
Middle 15.8 0.3 16.1 14.9 0.3 15.2
Top -1 16.2 0.3 16.5 15.4 0.3 15.7
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power oy Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Boffm 15.9 15.7 15.6 147 215 28.0 6.5 | Complied
Middle 15.6 15.7 16.1 15.2 21.7 28.0 6.3 Complied
Top -1 16.0 16.0 16.5 15.7 22.1 28.0 5.9 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted Gain (dBI) (dBm) (dBm) (dB)
Power
(dBm)
Bottom +1 215 8.0 29.5 36.0 6.5 Complied
Middle 21.7 8.0 29.7 36.0 6.3 Complied
Top -1 221 8.0 30.1 36.0 5.9 Complied

Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 24 / 8 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

CF 5.765 GHx 32001 pls

Span 33,8 MHz

o
Spectrum "

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Channel Poveer
Bandwidth 16,60 MHz Power 15.59 dBm

]" |

11808763
Joiste: 24 JUNL 2 120501

Tx Total 15.59 dBm

Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300,200
1R Yiw
o
10 / \
20 d /, 5
nan—t AN
4 dl
=50 den
=60 din
CF 5.785 GHz 32001 pts Span 33.8 MHx
Channel Poveer
Bandwidth 16,60 MHz Power 15.28 dBm Tx Total 15.28 dBm
]" I
11806763

|Oete: 24 JUN 2019 123612

Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

32001 pts

CF 5.805 GHx

Span 33,8 MHz

Channel Poveer
Bandwidth 16,60 MHz Power 15.65 dBm

Tx Total 1565 dBm

]" |

11808763
Joete: 24 JUN 20 124057

Top -1 Channel

Middle Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 24 / 8 dBi Antenna Group

Spectrum I

(=]

Spectrum

Ref Level 52.00 dém  Offset 12.00 dé & RBW 1 MHz

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

p ALt 30de BWT 321ms VBW 3 MHz  Maode Auto Sweep At
Count 300/300 Count 300/300
| O e v
20 des 20 des
10 dem 10 dém
ad 0 o8
-10 d& -10 oy
20 dey -20d
40 e fid
50 dam 50 den
60 dan 60 din
CF 5.765 GHz 32001 pts Span 42.7 MHz CF 5,785 GHx
Channel Poveer

~

2001 pts Span 46.5 MHz

Channul Poveer

Bandwidth 21.00 MHz Power 15.38 dBm

Tx Total 15.38 dBm

Bandwidth 22,90 MHz

Power 15.43 dBm Tx Total 1543 dBm

11506763
Date: 24 JUM 2019 121415

il T Measuring... [ n

11808763
|Date: 24 JUN2019 123255

Bottom +1 Channel

Spectrum ]

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
b Att MoE  SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,300

1Rm Viaw

CF 5.805 GHx 32001 pls

Span 33,8 MHz

Channel Poveer
Bandwidth 16,60 MHz Power 15.67 dBm
n " Measuring...

11806763
Oete: 26, SEP 2019 17.00:22

Tx Total 1567 dBm
[T |

Top -1 Channel

Middle Channel

Page 154 of 782

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 3/ PWL 24/ 8 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

CF 5.765 GHz

32001 pts

'_—"'l-\\.

Spon 42.7 MHz

Channel Poveer
Bandwidth 21.00 MHz

Power 15.28 dBm

Il

11808763
Joete: 24 JUN 209 121704

Tx Total 15.28 dBm

Bottom +1 Channel

Spectrum ]

b At W8 SWT
Count 300,300

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

32lms  VBW 3IMHz  Mode Auto Sweep

1Rm Viaw

CF 5.805 GHx

32001 pts

Spon 46.1 MHz

Channel Poveer

Bandwidth 22,70 MHz

Power 16.16 dBm

Il

| Measuring...

11808763
Joste: 24 JUN MY 1245214

Tx Total 16,16 dBm
[T |

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

CF 5.785 GHz

32001 pts

Spon 16.5 MHz

Channel Poveer
Bandwidth 22,90 MHz

Power 15.79 dBm

Tx Total 15,79 dBm

Il

11808763
|Oste: 24 JUNZ0MG 122931

Top -1 Channel

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 4/ PWL 24 / 8 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

CF 5.765 GHx 32001 pls

Spon 42.7 MHz

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

Channel Poveer
Bandwidth 21.00 MHz Power 14.39 dBm

]" |

11806763
Joete: 24 JUNZIYS 121888

Tx Total 14.39 dBm

CF 5.785 GHz

32001 pts

Spon 16.5 MHz

Channel Poveer
Bandwidth 22,90 MHz

Power 14,93 dBm

Il

| Measuring...

11808763
|Oete: 24 JUN 2019 122742

Tx Total 14,93 dBm
wart

Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

CF 5.805 GHx 32001 pls

Spon 46.1 MHz

Channel Poveer
Bandwidth 22,70 MHz Power 15.35 dBm

Tx Total 15.35 dBm

]" |

11808763
Joete: 24 JUN 20 125407

Top -1 Channel

Middle Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2+3+4 / PWL 21 /8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cycle Conducted | Duty Cycle
Power Correction Coggvtdlg';ed Power Correction CoFr:c()ij\llg:ed
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 13.5 0.3 13.8 13.1 0.3 134
Top 12.7 0.3 13.0 12.7 0.3 13.0
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 13.7 0.3 14.0 13.3 0.3 13.6
Top 12.9 0.3 13.2 13.2 0.3 13.5
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power e Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Bottom 13.8 134 14.0 13.6 19.7 28.0 8.3 Complied
Top 13.0 13.0 13.2 135 19.2 28.0 8.8 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna (5:;5) EIRP Limit M(ng;n Result
Conducted | Gain (dBi) (dBm)
Power
(dBm)
Bottom 19.7 8.0 27.7 36.0 8.3 Complied
Top 19.2 8.0 27.2 36.0 8.8 Complied

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 21/ 8 dBi Antenna Group

p—
Spectrum | T Spectrum T
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300,200 Count 300,200
flm Viaw 1R Yiw
0 o8 0 o8
-10 oy 10 / \
20 d 20 / \
- Vi N, - Vs N,
/ N / N
40 o R ——
=50 den =50 den
=60 din =60 din
CF 5.745 GHx 32001 pts Span 33.8 MHx CF 5.825 GHz 32001 pts Span 33.8 MHx
Channel Poveer Channel Poveer
Bandwidth 16,60 MHz Power 12.48 dBm Tx Total 13,48 dBm Bandwidth 16,60 MHz Power 12.69 dBm Tx Total 12,69 dBm
I ] I ]
11806763 11806763
Date: 16.AFR 2018 11:30:41 Date: 18 APR 2019 11:00:51

Bottom Channel

Top Channel

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 21 /8 dBi Antenna Group

p—
Spectrum | = Spectrum e
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o At MdE SWT 32Ims  VBW IMHz  Mode Auto Sweep Att MdE SWT 32Ims  VBW IMHz  Mode Auto Sweep
Count 300,200 Count 300/300
flm Viaw 1R Yiw
0 o8 0 o8
-10 oy 10 / \
o @ / \
- - ..// \\..
Ty Y e
=50 den =50 den
=60 din =60 din
CF 5.745 GHx 32001 pts Span 33.8 MHx CF 5.825 GHz 32001 pts Span 33.8 MHx
Channel Poveer Channel Poveer
Bandwidth 16,60 MHz Power 12.05 dBm Tx Total 13,05 dBm Bandwidth 16,60 MHz Power 12.65 dBm Tx Total 12,65 dBm
n | n " Measuring... - |
11806763 11806763
Oate: 16.APR 2019 11:33:16 Date: 18 APR 2019 11:0223

Bottom Channel

Top Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 3/ PWL 21 /8 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Jste: 18 AFR 2018 113643

o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300,200
flm Viaw
o
10 ,’ \
20
/ N
- / N
=50 den
=60 din
CF 5.745 GHx 32001 pts Span 33.8 MHx
Channel Poveer
Bandwidth 16,60 MHz Power 13,72 dBm Tx Total 13,72 dBm
]" I
11806763

Bottom Channel

Spectrum
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300,200
1R Yiw
o
10 f’ \
- / \
) /’ I
=50 den
=60 din
CF 5.825 GHx 32001 pts Span 33.8 MHx
Channel Poveer
Bandwidth 16,60 MHz Power 12,90 dBm Tx Total 12,90 dBm
]" I
11806763

|Dete: 18 AR 2019 11:0413

Top Channel

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 4/ PWL 21/ 8 dBi Antenna Group

Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Jete: 26 SEF 2019 170011

o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300,200
flm Viaw
o
10 d&
20d
-0 /j \\
Al B
=50 den
=60 din
CF 5.745 GHz A7001 pts Span 33.8 MHx
Channel Poveer
Bandwidth 16,60 MHz Power 13.29 dBm Tx Total 13.29 dBm
n " Measuring... panit ol
11806763

Bottom Channel

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Att W8 SWT
Count 300,300

32lms  VBW 3IMHz  Mode Auto Sweep

1Rm Viaw

T/

=50 dén

=60 din

CF 5.825 GHx

AN

2001 pts Span 33.8 MHz

Channel Poveer

Bandwidth 16,60 MHz

Power 12.15 dBm Tx Total 13,15 dBm

Il

| Measuring... awn ]

11806763
|Dete: 26 SEP 2019 17:04:40

Top Channel
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ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 24 / 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 16.0 0.5 16.5 15.5 0.5 16.0
Middle 15.6 0.5 16.1 15.6 0.5 16.1
Top -1 15.5 0.5 16.0 15.5 0.5 16.0
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 16.4 0.5 16.9 15.2 0.5 15.7
Middle 15.7 0.5 16.2 14.9 0.5 15.4
Top -1 16.0 0.5 16.5 15.0 0.5 15.5
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power oy Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Boffm 16.5 16.0 16.9 15.7 223 28.0 57 | Complied
Middle 16.1 16.1 16.2 154 22.0 28.0 6 Complied
Top -1 16.0 16.0 16.5 155 22.0 28.0 6 Complied
De Facto EIRP Limit Comparison
Port 1+2+3+4 . .
Combined Directional EIRP De Fa(_:tq Margin
Channel Antenna EIRP Limit Result
Conducted Gain (dBi) (dBm) (dBm) (dB)
Power (dBm)
Bottom +1 22.3 8.0 30.3 36.0 5.7 Complied
Middle 22.0 8.0 30.0 36.0 6 Complied
Top -1 22.0 8.0 30.0 36.0 6 Complied

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 24/ 8 dBi Antenna Group

Spectrum | [? Spectrum
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300,200 Count 300/300
flm Viaw 1R Yiw
0 o8 0 o8
10 d& 10 d&
20 d 20 d
=30 = =30
...-/ — T ——
[ errem— o
=50 den =50 den
=60 din =60 din
CF 5.765 GHx 32001 pts Span 40.9 MHx CF 5.785 GHz 32001 pts Span 36.0 MHx
Channel Poveer Channel Poveer
Bandwidth 20,10 MHz Power 15.96 dBm Tx Total 15.96 dBm Bandwidth 17.70 MHz Power 15.64 dBm Tx Total 15.64 dBm
)i | Measuring... TR | L )i J

11808763
Joste: 24 JUN MY 143319

11808763
|Date: 24 JUN2019 1420055

Bottom +1 Channel

Spectrum ]

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
b Att MoE  SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,300

1Rm Viaw

CF 5.805 GHx 2001 pts Span

44.7 MHx

Channel Poveer
Bandwidth 22,00 MHz Power 15.52 dBm

Tx Total 15.52 dBm

I ] T v

11808763
Joste: 24 JUN MY 131422

Top -1 Channel

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 2/ PWL 24/ 8 dBi Antenna Group

Spectrum |

Spectrum

Ref Level 5200 d8m  Offset 12,00 d3 & REW 1 MAz

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

o Att Hcd SWT 321ms  VBW IMHz  Mode Aulo Sweep Att MdE SWT 32Ims  VBW IMHz  Mode Auto Sweep
Count 300,300 Count 300/300
1Rm Viaw
™
10 / \
- /( )
e — N
-40 d
50 d
04
[CFs765GH: F2001 pts Bpan 36.0 MHz F 5,785 GHz 32001 pts pan 36,0 MHz
Channel Pover Channel Poveer
Bandwidth 17.70 MHz Power 1549 dBm T Total 15.49 dBm Bandwidth 17.70 MHz Power 15.56 dBm Tx Total 15.56 dBm
T: Heasuring... W ]" | Measuring... el |
11806763 11806763

Cate: 26.SEP 2019 17.25:18

JDete: 26 SEP 2019 172400

Bottom +1 Channel

Spectrum ]

o At MoE SWT

Count 300/300

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

32lms  VBW 3IMHz  Mode Auto Sweep

1Rm Viaw

CF 5.805 GHx

32001 pts

Span 36.0 MHz

Channel Poveer

Bandwidth 17.70 MHz

Power 15.46 dBm

Il

11808763
Jete: 26 SEF 2018 171642

Tx Total 1546 dBm

Top -1 Channel

Middle Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 3/ PWL 24/ 8 dBi Antenna Group

pr—
Spectrum |

Spectrum

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Att
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